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kSR Sample Description

B AR EEVHE A LRSS 955565
Sample Name Polymer Li-ion Cell Sample Model
M sL6 = AR REARL I AR A B2 7]

Testing laboratory

Guangdong ESTL Technology Co., Ltd.

Wbk
Testing Address

TR RN X S E K9S 1M1 85101, 201-208% .

Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan
Lake Park, Dongguan, Guangdong, China.

ZFERAL IR REE RO IR A A
Applicant Guangdong CVATOP New Energy Technology Co., Ltd
i P S S DR L E e
Address Yongwei Building, Yanwo Village, ShiPai Town Dongguan
il 3 7 AR B HREIE R A BR A 7]
Manufacturer Guangdong CVATOP New Energy Technology Co., Ltd
3% 3 P At A
Ekfﬂm R AR ST R R K B
anufacturer R, . N
Address Yongwei Building, Yanwo Village, ShiPai Town Dongguan
AR BRA E CRIG AR ET ) 55-ERk3E38.37
TR
Standard UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)
Section 38.3.
ZEREH M

Date of sample
receipt

2022-12-05

X H 3
Tested date

2022-12-05 to 2022-12-25

& 4518 Test conclusion:

M AR FE BT BE IR RO IR A RLA R R B S 7 s, RImB A 1 GRIQATFRHE T ) 25-Ehk 35 38.3
WRHATR, RIS TE , WA BT SR AEA R ER
The Polymer Li-ion Cell submitted by Guangdong CVATOP New Energy Technology Co., Ltd are tested

according to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3.
The test items are full items. The test results comply with the relevant requirements of the standard.

1 Tested by

. 453

H#% Reviewed

d

t} Approved by

TR

03-S017-1A

Global Testing , Great Quality.
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FER{E S Sample Information

RPR EEL TR HERE
PRI 3.7V PUEE 5000mAh
Nominal Voltage Rated Capacity
b FI AR ==
18.5Wh i[? ®
Watt-hour Trade mark 7:%. E 8
| PO 2% 1 LU
N 78 FEL PR A RS 4.9V _ JECH SEES 3.0V
Limited Charge Voltage Discharge Cut-Off Voltage
. R HFEE 78 H IR
7 HLHLI TR
2500mA Max. Continuous 5000mA
Charge Current
Charge Current
X , RO FREE T A R
LT T
. 2500mA Max. Continuous 5000mA
Discharge Current )
Discharge Current
. . e
R 100mA S 65.5mm*55.5mm*9.5mm
End Charge Current Cell dimensions

Description of the sampling procedure: /

ORERE 7 (UL /

Description of the deviation from the standard, if any: /

DRSS RAFF AR AESUI B /

Remarks/ 4+ :
1. AR P LA N R
Throughout this report a comma is used as the decimal separator.
2 PR R R R, PR, FROR N, NIAFRRE
As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F’ means “fail” and “N/A”
means “not applicable”.

TS 03-S017-1A Global Testing , Great Quality.
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / /%

(EDN

T.2: Thermal test / {7 %
T.3: Vibration / #z 3}

T.4: Shock / ik

Cl1-C10

T.5: External short circuit / 4
B

T.6: Crush / {JE or-tmpact/
+

T.7 Overcharge / it 78 -

T.8: Forced discharge / 3%/ C21 - C40
JECH

Ci11-C20

The sample’s status is good.

FEfRROL R

Rechargeable cells of C1~C5 are full charged after one
cycle;

A 78 L HLES C1~CB N LRI A HOIR A

Rechargeable cells of C6~C10 are full charged after twenty-
five cycles;

A 78 L LSS C6~C L0 A 25 R E I I HIAR A «

Rechargeable cells of C11~C15 are 50% charged after one
cycle;

A 78 B S C11~C 15 LR JE A 5 50% 78 HRAS

Rechargeable cells of C16~C20 are 50% charged after
twenty-five cycles;

] 78 H B C16~C20 25 I 3 5 50% 78 HI IR 255
Rechargeable cells of C21~C30 are full discharged after one
cycle;

A 78 HL L C21~C30 A LIRJE I 56 4 T HLR A

Rechargeable cells of C31~C40 are full discharged after
twenty-five cycles;

A] 78 L HLC31~C40 9 25 R AR 58 A T HUIRAS .

Testing location:
A e
AR RER I AR AT IR 2 7]

Guangdong ESTL Technology Co., Ltd.
AR AR SE T R Ll ] XS T 95 1k

1855101, 201-208%.,

Room 101, 201-208, Unit 1, Building 1,

No. 9 Headquarters 2nd Road,

Songshan Lake Park, Dongguan,

Guangdong, China.

ZEHS:  03-S017-1A

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

B —FP AL F 3 AT T AR T8RS o FL 2 A5 G 7EAH A ) — 4L i BT B0 T T5. i
IS T.6 T8 HI R 53 Ak aid iy vt o AR T. 7 7] LU F S B 7E A0 T. 1 = T.5 P FH Ik iR AR 08 el it 1
17, DMEMEAT ARG A I R il

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

N T EAFESR, BT ARE: Rk (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A MU IRIGHT &, M22 R 565 & . 0 SRR S HUR AL N R T F I EUE , BT &=
9%110

Mass M of cell or battery Mass loss limit

HA S Bl Lt 1 5 JoT A R PR A
M<1g 0.5%
1gsM<75g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

EMNATAIET.AT, B E LB Tl ek, TBERMIE K, JF B b
Ja I % R AN /N T AR BEAT X — 0 A HUE R 90% .

%S 03-S017-1A Global Testing , Great Quality.
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Photos of Samples and Labels/#: 58 F R AR

- | I:..:|; i 1;i|-|' .i
O wu 0L 02 0€ O 0S 09 0L 08 06 (

T

Qi g} 0z 0¢ 0¥ 05 09 0L 08 06

TS 03-S017-1A Global Testing , Great Quality.



WS : S03A22120398U02701

38.3.4

Procedure / iR B

HI5E
Verdict

38.3.4.1

Test 1: Altitude simulation / fR1: BEEAE#

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20+5°C).

BRI FUO R LR I 2045°C, KRR ST NAS KT
11.6kpa HIFEEF I AFADF6 AN

P

Requirement / FrifE EK :
1. Cells and batteries Mass loss limit: <0.2%.
FE i 0 S 40126 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T i 5 T i R s AR 126 A T2 RS FRI 9006, 22
SRANIE F T 58 4 T80 HEL PR H RS R F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMMNTCIRI TofF = oA, R LT E KIS
IR

No leakage, no
venting, no
disassembly, no
rupture and no fire.

TolR . CHER. R
R TEWEZELL R TeHE K
MG,

The data see table 1.

TR E s WK1,

38.3.4.2

Test 2: Thermal test / MR 2; I8 1R

Test cells and batteries are to be stored for

TR, HL A A R AR S A

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— IR G N 7242°C(6h) — -40+£2°C(6h) .

2. The maximum time interval between test temperature
extremes is 30 minutes.

ek JE e 48t B K [ B ) 6] 9 30miins
3. This procedure is to be repeated 10 times.
HE10 KGN

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5°C).

TGS ARG, PrA 0 S A AR 2045°C I T 4
H24 /N

Requirements / Fr#EZR :
1. Cells and batteries Mass loss limit: <0.2%.
FF i 5 B 40128 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T B HHe S AMIC 12058 1 T 26 A 11 900%6, 1t 2
SRANIE F T 58 4 T80 HEL PR HL RSN FL vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

Pt N IR TCHER . ToEAR.
IR

TR UL KT KR

No leakage, no
venting, no
disassembly, no
rupture and no fire.

TRl CHER. R
LN NI E IS =28
M.

The data see table 1.

TR E s WA 1.

TR

03-S017-1A

Global Testing , Great Quality.
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38.3.4.3

Test 3: Vibration / Wik 3: #=3h

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

FLO AT 2 [ 2 e AR AR B 5 (BT B

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRENLIEZ IR, LA7THZ #5I0%200Hz, 4R 5 768 /b [A]
B|7THz y—ME, — MEHRRSA5 8 s BT 1L
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

XTHCABA: T R 2E T AR TR FELgn 18R K I B B B iR
18 Mk, RIEIEIRIEIRIFIED.8 =K (LFe1.6 =
KO I BG A= B2 RN B A F8gn (BER 212450 i
2%, REEINIEEER FE{E8gN B AR 1Y M1 F 200 7
%.

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

DAFR S ) He i — AN 7 ) 0 202 2 B i, X RS HES
MEASHARFEE R 7 W EJER12 K, AN TT 3 NN,
39 /NI o

Requirements / FR1EE K«

1. Cells and batteries Mass loss limit: <0.2%.
Ff it o 4515 <0.2%.

2. Open circuit voltage not less than 90%, The

requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T B HHe S AMIC 12058 1 6 L 11 90%, 1t
SRANTE F] 558 42 T35 HEL AR H RSN R 7

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FESRNCIRN. TCHR R MR TR PR TEH KIS
D) 26 o

No leakage, no P
venting, no
disassembly, no
rupture and no fire.

TR CHER. g
& TR LR ICE K
R

The data see table 1.
e T

38.3.4.4

Test 4: Shock / Jli& 4: W5

TR

03-S017-1A

Global Testing , Great Quality.
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Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

TR RO EE o o 1 ] g 7 SR R e b, AT
PASE 3B 0 F b B BTG T o A BSOS B3 b 7 0
Ik FE150 gn. kbt A6 msH IEsZ kAT bl . B
K HL RS R FH AR N5 50 gn. kst 1] 11 ms 2k IE 5%k
BEAT R

P

Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

A B L S 2 T I R U o B2 DR /DN B e r
Fs . /NEE N 6 ms Rk st 1] BA A R H i i FH 11
ms BRI TR] o AR T T AR 2 2OR T 550l 1) B /N AEL T
HE.
Batter Minimum peak Pulse
y acceleration duration

150 gn or result of
formula

Small Acceleration (gn)
batteri 6ms
o (100850)

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)

Large
batteri _|[ 30000 11ms
es

mass *

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

AR FLU B R AR =T LT 19 15 7 2% K 32 =2k s,
Gl 2% AR 32 3, 318K

P
XA

i

=

EE

03-S017-1A

Global Testing , Great Quality.
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Requirements / frifEEK : No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no

. e disassembly, no

F i IR R <0.2%. rupture and no fire.

2. Open circuit voltage not less than 90%, The TR . THS . T
requirement relating to voltage is not applicable to test Ry REELLLG TRk

cells and batteries at full discharged states. Bl 4

TR it R J T B v T I AR 136 T 3 R s 1K 9096, L 2
SRANIE F T 58 AT e L FAY R RS e i

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMNICIRI T iR R LR T KR
R4

The data see table 1.

TR EHE WK1,

38.3.4.5 Test 5: External Short Circuit / JIRR5 sMEsE % P

1. The cell or battery to be tested shall be temperature P
stabilized so that its external case temperature reaches
57+4°C.

PREFIRIG ISR FE R e /E57+4°C, LA FLCN B LIRS A1
i L IEF|57+4°C

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FRre dh IR TR /N T0.1Q (0 r P IR R 3R AT R B A
FIANRIRLE R 35724°C 2 Ja IR FFRL IR L /N BAE .

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

Xof FEL B LT e — P WL 5E6 AN/ A BE R Sk .

Requirements / bR E R : External temperature P
During the test and within six hours after test, the cells or not exceed 170°C
batteries. AR AN IE170°C
EMAE FE A PR 2 56 AN/ P, FEs Bl rE R o o No disassembly, no

1. External temperature not exceed 170°C. rupture and no fire.

SRR ANEIE170°C. LM A
. , KGR
2. No disassembly, no rupture and no fire. The dat table 1
e data see table 1.
FEGLTCHAR . TCHERATCE KR KA . -
" ; [P0 AR WL
38.3.4.6 Test 6: Impact / Crush / Jilid6: ## / HE P
Impact (applicable to cylindrical cells not less than 18mm N/A

in diameter).
fad GEHTEAANT18 Z K FEFHTE L) .

TS 03-S017-1A Global Testing , Great Quality.
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1. This test sample cell or component cell is to be placed
on a flat smooth surface.

G it FH B R BT RS TRE — S B T 11 1
.
2. A 15.8mm=0.1mm diameter bar is to be placed across

the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

#—H 42 915.8mm=0. Imm AN AR FL b R TCE )
He— B 099.1kg+0.1kg P {4 6142 .5cm )i v [l B
Bl o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mm+0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

Pz e, OB N 5 P A SR TP AT I S R IR
eGP BELA15.8mm=0. 1mm2s i R i h i s, &5—
MNRAFER &7 — kgt .

N/A

Requirements / FR1EE K«

1. Test cells or component cells external temperature not
exceed 170°C.

HLUS BTG FL O ) B e 3R T i P AN 170°C

2. No disassembly and no fire within six hours of this
test.

WIS E6 NI 2 A, NTERA TS KR AL

N/A

Crush (applicable to prismatic, pouch, coin/button cells
and cylindrical cells less than 18mm in diameter).

PRI GEMI TRt 4R%. R/l s A B AR /T
18 Z KR FIAE ) o

X

=

EE

03-S017-1A

Global Testing , Great Quality.
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN + 0.78
of approximately 1.5 cm/s at the first point of contact. kN.

The crushing is to be continued until the first of the three Wilni /555113 48
options below is reached. +0.78 T/F

W R E T FSTAE AT (B, 55 ) BE &
R, RS — el i R RZ 1.5 JEORIFD . FF Ik
Frgigtts, BRI T =Rz —:

(a) The applied force reaches 13 kN + 0.78 kN.

TEANE 77352113 T/F20.78 T/F

(b) The voltage of the cell drops by at least 100 mV.
RS L B 2220100 24K

(c) The cell is deformed by 50% or more of its original
thickness.

R AR T IB S 06 )5 2 1509% A L.

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

PR T B P A I A B 8 P — T B s o L4/ T 7 F it
IO N HL ST HEL R T it o 8 A 1R L I 5 0 2 L 14 17

Requirements / bRt R : External temperature P
not exceed 170°C

1. Test cells or component cells external temperature not

exceed 170°C. SRR AR IE170°C
FELES B G RS P e v 2R THD U P& AN BB 170°C & No disassembly, no

2. No disassembly and no fire within six hours of this rupture and no fire.
test. TofR . WM I

RIGLEHRE6 NN 2, MEMEMTEE KRG RE. | KR KA.
The data see table 2.
IR W% 2,

38.3.4.7 Test 7: Overcharge / flif 7: Z 7 N/A

TS 03-S017-1A Global Testing , Great Quality.
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1. The charge current shall be twice the manufacturer’s N/A
recommended maximum continuous charge current.

A2 Rl ) HERS B e KRR 78 L BN R i 7 HL

2. The minimum voltage of the test shall be as follows:
ZSYIN7S S G NS

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.
USRS e B R AN L 18V, AT Y B/ T8 R
L SR ) SXhm A8 B K T8 R R I ) 3 B 2 22V 2 HH )
BUNE

b) When the manufacturer’'s recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
SR R HEFE I 7 B L R T A8Y, AR B/ 78 H H
Fe R bR KT8 L IR A 1.2 £

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20:5°CHIMMERIRE T, WG FFS224 /AT,

Requirements / frifEEK : N/A
No disassembly and no fire within seven days of this test.

WIGFE M AERES Th NI S5 7 RN, TG AR AR AN o3 K

FR4.
38.3.4.8 Test 8: Forced discharge / #lli 8: &% R P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

20:5°CHIMERIRE T, B oA EFETL12V BT IR
AR TR, B YRR A A B R FEIR N
Hl3EE T 5 W B KU FLAL

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

i 8 B TCH, R I AR R AE DU LSS b R B R/ NN D 3R
H O RAT, B FES R s s RN [R] C/NIRE D % E
BEBEUVIEHRR (25D .

Requirements / FrifEE R : No disassembly and no P
fire.

No disassembly and no fire within seven days of this test.

RIGRE S AE R AR R T R, MR K | ORISR,
RRAE The data see table 2.

IR A AR 2

TS 03-S017-1A Global Testing , Great Quality.
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Table 1: T1-T5/ 1. RK1-IRKS5
Sample | Mass priorto | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / ¥t | test/ REGHT | test / REHT simulation Tt 20 i S Mt 3: 5z TR 4: whik Short Circuit
i 2 i k() LT (V) R 1. Wik 5: 4500
Mass Change Mass Change Mass Change Mass Change ratio Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) 1 (%) RE (C)
JRERK | IE(%) | FESL | HIEH ) | RESL | %) | FERK (%)
(%) (%) (%)
C1 72.864 4.166 0.001 99.95 0.023 99.21 0.001 99.98 0.001 100.00 116.1
C2 72.408 4.168 0.001 99.93 0.035 99.28 0.001 99.95 0.000 99.98 106.6
C3 72.590 4.167 0.003 99.98 0.029 99.18 0.000 99.98 0.000 99.98 112.5
C4 72.419 4.169 0.001 99.95 0.023 99.14 0.001 100.00 0.000 100.00 115.0
C5 72.030 4.171 0.003 99.98 0.028 99.04 0.001 100.00 0.000 100.00 117.8
C6 72.836 4.168 0.001 99.98 0.021 99.14 0.003 100.00 0.001 100.00 113.1
c7 72.221 4.167 0.001 99.95 0.026 99.18 0.000 99.98 0.000 100.00 106.0
C8 72.934 4.168 0.001 99.95 0.025 99.18 0.000 99.98 0.000 100.00 106.0
C9 72.418 4.169 0.001 99.93 0.019 99.14 0.000 100.00 0.000 99.98 111.9
C10 72.053 4.169 0.003 99.95 0.031 99.16 0.000 100.00 0.000 100.00 108.8
95 03-S017-1A Global Testing , Great Quality.




14 70 14 g WS : S03A22120398U02701

Table 2: T6-T8 /2. iRI6-RL:S

Test 6: Impaet/~Crush Test 7: Overcharge Test 8: Forced discharge
1 MiR6: AT 5 78 1 A8: B
Sample | OCV prior | Temp. (°C) /| Sample No./ | OCV prior to Sample No. / £ | OCV prior to test
No./Redh | totest/ B | R (O | prhgs | test/ A5 RanE | JREATHUR (V)
ma | RATWE JE(V)
V)
C11 3.772 23.2 - - c21 3.227
C12 3.782 23.2 - - C22 3.234
C13 3.783 235 - - Cc23 3.230
C14 3.780 235 - - C24 3.226
C15 3.778 22.4 - - C25 3.234
C16 3.779 22.8 - - C26 3.238
C17 3.781 22.5 - - c27 3.228
C18 3.783 22.8 - - Cc28 3.225
C19 3.778 22.6 - - C29 3.231
C20 3.776 22.7 - - C30 3.223
-- - -- -- -- C31 3.234
-- - -- -- -- C32 3.238
-- - -- -- -- C33 3.227
- - - - - C34 3.226
- - - - - C35 3.234
- - - - - C36 3.230
- - - - - C37 3.236
- - - - - C38 3.233
- - - - - C39 3.228
- - - - - C40 3.229
.

--- End of Report ---

29T 03-S017-1A Global Testing , Great Quality.
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Declaration

1 AR AN L RN A RS 44 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. RS IAR T A AU BT CER 22 FE - TR A AR SG SRR Y

Objections to the test report must be submitted to ESTL within 15 days.
3. R = Hif[FE, A H AR

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.
4. 2% LRSS S S TR, IFORAIE H R 44 FORE i ARG S DA, 75 DU AR ) B S AN AR AR AR
A R DT E

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. AR A AORHIE R i 17 T

The test report is valid for the tested samples only.
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ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
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The test report is invalid if altered.
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This report is invalid without the company's "Special seal for Test Report" or "official seal".
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This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by

this.



